
 

 

Board	of	Directors:		

Karen	Clementi,	Treasurer,	
	Fox	Metro	Water	Reclamation	

District	(Oswego)	
kclementi@foxmetro.org	

Eric	Johnson,	Fox	River	Water	
Reclamation	District	(Elgin)	

ejohnson@frwrd.com	

Rob	Linke,	Vice-Chair,	
Kane	County	

linkerobert@co.kane.il.us	

Art	Malm,		Secretary,	
Friends	of	the	Fox	River		

apmalm@gmail.com	

Alyse	Olson,	Fox	River	
Ecosystem	Partnership	

aolson.kcswcd@gmail.com	

Cindy	Skrukrud,	Chair,	
Sierra	Club	

cskrukrud@gmail.com	

VACANT,	City	of	Elgin	

Tim	Wilson,	Asst	Secretary,	
	Tri-Cities		

(Batavia,	Geneva,	St.	Charles)	
twilson@stcharles.gov	

Brian	Witkowski,		
City	of	Aurora	

witkowskib@aurora.il.us	

Sent	via	email	to	mayordanaussem@cityofo4awa.org,	dadrian@etch-du4.com,	
tdu4@etch-du4.com,	npatel@fehrgraham.com,	and	sco4.twait@illinois.gov	

February	23,	2023		

Mayor	Daniel	Aussem	
City	of	O:awa	
301	W.	Madison	Street	
O:awa,	IL	61350	

Dear	Mayor	Aussem,		

Thank	 you	 for	 reaching	 out	 on	 O:awa’s	 proposal	 to	 build	 a	 new	wastewater	
treatment	plant	on	the	Fox	River.	The	Fox	River	Study	Group	(FRSG)	is	a	diverse	
coaliRon	 of	 stakeholders	 using	 science	 to	 guide	 the	 region	 toward	 a	 cleaner,	
safer	and	more	beauRful	Fox	River.	We	use	research,	data	and	collaboraRon	to	
support	sustainable	policies	and	development	across	the	Fox	River	watershed.	

We	offer	these	comments	on	your	proposed	permit.	

• We	recognize	 that	you	are	proposing	a	0.9	MGD	plant.	We	recommend	that	
the	IEPA	permit	condiRons	should	be	consistent	with	other	major	wastewater	
faciliRes	(WWTPs)	on	Fox	River,	since	this	 limit	would	be	consistent	with	the	
FRSG’s	findings	of	what	 is	needed	to	improve	water	quality	condiRons	in	the	
Fox	 River.	 The	 FRSG	 recently	 completed	 a	 2022	 update	 to	 our	 Fox	 River	
ImplementaRon	Plan	 (FRIP)	 that	was	first	developed	 in	2015.	The	2022	FRIP	
calls	for	Fox	River	dischargers	to	conRnue	to	reduce	their	phosphorus	loads	to	
the	Fox	River	by	meeRng	the	state’s	requirement	for	major	WWTPs	to	meet	a	
0.5	mg/L	annual	geometric	mean	limit	by	2030.	The	full	final	dra]	of	the	2022	
FRIP	report,	an	execuRve	summary	and	all	appendices	can	be	found	at	h:ps://
Rnyurl.com/2z9ksn63.	

• The	 new	 O:awa	 plant	 should	 be	 required	 to	 the	 meet	 a	 total	
phosphorus	limit	of	0.5	mg/L	calculated	as	an	annual	rolling	geometric	
mean.	Since	this	is	a	new	plant,	the	facility	should	be	able	to	meet	that	
limit	 from	the	start.	Our	understanding	 is	 that	 IEPA	 is	 requiring	other	
new	plants	to	meet	the	0.5	mg/l	limit	on	startup.		

• We	 recommend	 that	 your	 NPDES	 permit	 require	 you	 to	 build	 and	
operate	this	facility	as	a	BNR	plant,	as	you	have	planned.	

We	 are	 pleased	 that	 the	 City	 of	 O:awa	will	 plan	 to	 join	 the	 Fox	 River	 Study	
Group	when	it	becomes	a	discharger	to	the	Fox	River.	Annual	contribuRons	are	
calculated	at	25¢	per	year	per	capita.	

https://tinyurl.com/2z9ksn63
https://tinyurl.com/2z9ksn63
mailto:kclementi@foxmetro.org
mailto:ejohnson@frwrd.com
mailto:linkerobert@co.kane.il.us
mailto:apmalm@gmail.com
mailto:aolson.kcswcd@gmail.com
mailto:cskrukrud@gmail.com
mailto:twilson@stcharles.gov
mailto:witkowskib@aurora.il.us


	

We	also	understand	that	the	City	of	O:awa	is	working	on	sewer	separaRon	to	reduce	its	CSO	discharges	to	
the	 Fox	River	which	 is	 another	 step	needed	 to	 reduce	nutrient-related	 impairments	 in	 your	 reach	of	 the	
river.	The	NPDES	permit	you	supplied	us	indicates	that	there	are	currently	five	CSO	oucalls	to	the	Fox	River:	
oucalls	11,	13	14,	17	and	18A.	 It	appears	your	plans	are	 to	close	oucall	14	by	August	31,	2024.	Can	you	
provide	more	informaRon	on	your	plans	for	eliminaRng	the	other	CSO	discharges?	

Thank	you	for	the	opportunity	to	provide	our	feedback	on	your	proposal.	We	appreciate	you	conRnuing	to	
keep	in	touch	with	us	as	the	development	of	this	project	proceeds.	

Sincerely,	

	

Cindy	Skrukrud,	Chair	
foxriverstudygp@gmail.com		
630-538-3909	

cc:		
Dan	Adrian	&	Tom	Du:linger,	Etscheid,	Du:linger	&	Associates	
Narendra	Patel,	Fehr	Graham	
Sco:	Twait,	Illinois	EPA	

mailto:foxriverstudygp@gmail.com


npatel
Rectangle









NPDES Permit No. IL0080244 
 

Notice No.  CWB:22020901.cwb 
 

Public Notice Beginning Date:  May 10, 2023 
 

Public Notice Ending Date:  June 09, 2023 
 

National Pollutant Discharge Elimination System (NPDES) 
Permit Program  

 
PUBLIC NOTICE/FACT SHEET 

of 
Draft New NPDES Permit to Discharge into Waters of the State 

 
Public Notice/Fact Sheet Issued By: 
 

Illinois EPA 
Division of Water Pollution Control 
Permit Section 
1021 North Grand Avenue East 
Post Office Box 19276 
Springfield, Illinois   62794-9276 
217/782-0610 

 

Name and Address of Permittee: Name and Address of Facility: 

City of Ottawa  
301 W. Madison Street  
Ottawa, Illinois 61350 

City of Ottawa STP #2  
North of the Intersection of IL Route 71 and US Route 6  
Ottawa, Illinois 61350  
(LaSalle County) 

 
The Illinois Environmental Protection Agency (IEPA) has made a tentative determination to issue a NPDES Permit to discharge into the 
waters of the state and has prepared a draft Permit and associated fact sheet for the above named Permittee.  The Public Notice period 
will begin and end on the dates indicated in the heading of this Public Notice/Fact Sheet.  All comments on the draft Permit and requests 
for hearing must be received by the IEPA by U.S. Mail, carrier mail or hand delivered by the Public Notice Ending Date.  Interested 
persons are invited to submit written comments on the draft Permit to the IEPA at the above address.  Commentors shall provide his or 
her name and address and the nature of the issues proposed to be raised and the evidence proposed to be presented with regards to 
those issues.  Commentors may include a request for public hearing.  Persons submitting comments and/or requests for public hearing 
shall also send a copy of such comments or requests to the Permit applicant.  The NPDES Permit and notice numbers must appear on 
each comment page. 
 
The application, engineer's review notes including load limit calculations, Public Notice/Fact Sheet, draft Permit, comments received, and 
other documents are available for inspection and may be copied at the IEPA between 9:30 a.m. and 3:30 p.m. Monday through Friday 
when scheduled by the interested person. 
 
If written comments or requests indicate a significant degree of public interest in the draft Permit, the permitting authority may, at its 
discretion, hold a public hearing.  Public notice will be given 45 days before any public hearing.  Response to comments will be provided 
when the final Permit is issued.  For further information, please call Corey Branson at 217/782-0610. 
 
The following water quality and effluent standards and limitations were applied to the discharge: 
 
Title 35:  Environmental Protection, Subtitle C:  Water Pollution, Chapter I:  Pollution Control Board and the Clean Water Act were 
applied in determining the applicable standards, limitations and conditions contained in the draft Permit. 
 
The applicant is engaged in treating domestic wastewater for the City of Ottawa. 
 
The length of the Permit is approximately 5 years. 
 
The main discharge number is 001.  The seven day once in ten year low flow (7Q10) of the receiving stream, Fox River is 251 cfs. 
 
The design average flow (DAF) for the facility is 0.9 million gallons per day (MGD) and the design maximum flow (DMF) for the facility is 
2.25 MGD. Treatment consists of screening, grit removal, BNR system including anoxic, anerobic, and aerobic tanks, secondary clarifiers, 
tertiary filtration, chlorination, and dechlorination. 

npatel
Rectangle



Public Notice/Fact Sheet -- Page 2 -- NPDES Permit No. IL0080244 
 

Pursuant to the waiver provisions authorized by 40 CFR § 123.24, this draft permit is within the class, type, and size for which the Regional 
Administrator, Region V, has waived his right to review, object, or comment on this draft permit action. 
 
Subject: Ottawa New Second WWTP -- Antidegradation Assessment 
NPDES Permit No. IL0080244 (LaSalle County) 
Bureau ID#W0990800003  16A 
 
The subject facility is proposing to construct a new second WWTP and collection system pump station, sewers, and force main that will 
provide treatment of the collected flows from the currently unsewered homes and planned future growth.  The new proposed treatment 
plant will have a DAF of 0.9 MGD and a DMF of 2.25 MGD.   
 
The City of Ottawa has a total of 158 unsewered homes and is planning for growth around the intersections of Interstate 80 and route 71.  
This planned growth has been pursued by the city for some time, and the city installed a 15” diameter sewer at this location to provide 
service to these future developments.  A total of 180 acres is anticipated to be developed at the major intersection and south along Route 
71.  This new facility will be sized to provide treatment of these unsewered and planned areas.  Providing collection and treatment 
capacity for these regions is the main focus of this proposed project.   
The new treatment facility would include a plant influent pump station, screening, grit removal, BNR system including anoxic, anerobic, 
and aerobic tanks, secondary clarifiers, tertiary filtration, chlorination, and dechlorination.  The NPDES permit will have a permit limit of 
0.5 mg/L as a rolling geometric mean for phosphorous and a total nitrogen goal of 10 mg/L.  Therefore, phosphorus and total nitrogen 
loading to the receiving stream will decrease due to the unsewered community’s wastewater being treated.  The new WWTP has 
proposed load limits for BOD and TSS at levels of 10 mg/L and 12 mg/L respectively. 
Census data and population estimates obtained from the US Census Bureau have indicated a slight decline in population over the last 
few decades.  However, to be conservative it is anticipated that the city could grow at a rate of 0.15% annually.  The collection system 
improvements and new treatment facility will be sized to service the currently unsewered and new planned development areas.  
Therefore, the proposed design indicates a DAF of 0.9 MGD and a DMF of 2.25 MGD.  This will provide enough capacity for that which 
can be immediately sewered, as well as the growth planned for the area.   
The reach of the Fox River where the new plant will be located, falls under the Fox River Watershed Study Group’s (FRSG) study area.  
FRSG is performing a science-based evaluation to reduce the phosphorus discharges into the Fox River.  Additionally, IEPA also 
suggested that it may be beneficial for the City to consult with any local environmental groups to seek their consensus on the discharge 
limitations to minimize any comments to the draft discharge permit when IEPA public notice it during the future design phase.   
 
The Fox River Study Group recommends that the NPDES permit require Ottawa to build and operate this facility as a BNR plant, as 
planned in the Facility Planning Report. 
 
This Project is expected to have a net positive impact on the water quality of the Fox River by providing a complete treatment for untreated 
flows which are currently leached out of aging septic fields.  The anti-degradation assessment as included in this report, concludes that 
the proposed project has no negative impact to the receiving waterway, the Fox River, and that the phosphorous load will not increase to 
the Fox River from the current estimated loading.   
 
The information in this antidegradation assessment came from the January 2021 engineering report by Fehr Graham Engineering & 
Environmental titled “New Second Wastewater Treatment Plant (NPDES Permit Application)” and the September 2022 facility planning 
report “New Second Wastewater Treatment Plant, Pump Station and Forcemain”. 
 
Identification and Characterization of the Affected Water Body. 
 
The subject facility proposes to discharge to the Fox River at a point where 251 cfs of flow exists upstream of the outfall during critical 
7Q10 low-flow conditions.  The facility has a proposed DAF of 0.9 MGD.  The Fox River is classified as a General Use Water.  
According to the 2008 IDNR document “Integrating Multiple Taxa in a Biological Stream Rating System”, the Fox River is not a biologically 
significant stream at this location; however, it is rated a “C” stream using IDNR’s integrity rating system at this location.  The Fox River, 
Waterbody Segment, IL_DT-01, is listed on the 2020/2022 Illinois Integrated Water Quality Report and Section 303(d) List as impaired 
for aquatic life use with potential causes given as algae, alteration in stream-side or littoral vegetative covers, flow regime modification, 
pH, sedimentation/siltation, and total suspended solids, aesthetic quality use with potential causes given as algae and total phosphorus, 
fish consumption use with potential causes given as mercury and polychlorinated biphenyls, and primary contact use with potential cause 
given as fecal coliform.  This segment of the Fox River is not subject to enhanced dissolved oxygen standards.   
 
Identification of Proposed Pollutant Load Increases or Potential Impacts on Uses. 
 
The treated domestic waste that characterizes this proposed effluent would be similar to other treated effluents of mainly domestic origin.  
Ammonia limits in the permit will be set at water quality standards.  Biochemical oxygen demand (BOD) permit limits will be set at the 
appropriate effluent standards present in 35 IAC 304.120.  Since untreated or poorly treated sewage is currently being discharged to 
local waterways due to the lack of a centralized sewage treatment system, loadings of BOD and ammonia making their way into streams 
may be reduced once the treatment plant and collection system is operational.   
 
BOD5 Reduction 
 



Public Notice/Fact Sheet -- Page 3 -- NPDES Permit No. IL0080244 

 

Table 7.2.4.3 from the report shows a reduction of BOD5 into the stream by as much as 23% when the proposed 2nd WWTP is loaded to 
design build-out, which is projected to occur in 20 years.  Also, the Intermediate loading will reduce the BOD5 into the stream by as much 
as 95% from the unsewered homes sending flows to the 2nd WWTP.  It should be noted that the segment (segment IL_DT-01) of the Fox 
River is not considered impaired because of BOD5 loading according to the Illinois 2020/2022 303(d) List.   
 
Suspended Solids Reductions 
 
Table 7.2.4.4 from the report shows that an increase of TSS into the stream by as much as 50% when the proposed 2nd WWTP is loaded 
to design build-out condition, which is projected to occur in 20 years.  However, the Intermediate loading will reduce the TSS into the 
stream by as much as 88% from unsewered homes sending flows to the 2nd WWTP.  With newer style tertiary filters, the actual TSS 
removal could be as low as 5 mg/L which would reduce the TSS load increase to the stream. 
 
Ammonia Nitrogen Reductions 
 
Table 7.2.4.5 from the report shows a reduction of Ammonia Nitrogen into the stream by as much as 90% when the proposed 2nd WWTP 
is loaded to design build-out, which is projected to occur in 20 years.  Also, the intermediate loading will reduce the Ammonia Nitrogen 
into the stream by as much as 99% from the unsewered homes sending flows to the 2nd WWTP.  The proposed second plant will meet 
the ammonia limits.  It should be noted that the segment (segment IL_DT-01) of the Fox River is not considered impaired because of 
Ammonia Nitrogen loading according to the Illinois 2020/2022 303(d) List. 
 
Phosphorus Reductions 
 
Table 7.2.4.6 from the report shows a reduction of Phosphorus into the stream by as much as 3.8% when the proposed 2nd WWTP is 
loaded to design build-out, which is projected to occur in 20 years.  Also, the Intermediate loading will reduce the Phosphorus into the 
stream by as much as 94% from the unsewered homes sending flows to the 2nd WWTP.  It should be noted that the segment (segment 
IL_DT-01) of the Fox River is considered impaired because of TP loading according to the Illinois 2020/2022 303(d) List. 
 
The FRSG calls for Fox River dischargers to continue to reduce their phosphorus loads to the Fox River by meeting the state’s requirement 
for major WWTPs to meet a 0.5 mg/L annual geometric mean limit by 2030.  The FRSG suggests that the new Ottawa plant should be 
required to the meet a total phosphorus limit of 0.5 mg/L calculated as an annual rolling geometric mean.  Since this is a new plant, the 
facility should be able to meet that limit from the start.   
 
Total Nitrogen Reductions 
 
Table 7.2.4.7 from the report shows an increase of TN into the stream by as much as 36% when the proposed 2nd WWTP is loaded to 
design build-out, which is projected to occur in 20 years.  However, the Intermediate loading will reduce the TN into the stream by as 
much as 90% from the unsewered homes sending flows to the 2nd WWTP.  The proposed second WWTP limit is planned to meet the 
goal of 10 mg/L.  The actual plant effluent is expected to remove TN to levels below 5-6 mg/L as observed at other BNR plants.  It 
should be noted that the segment of the Fox River is not considered impaired because of TN loading according to the Illinois 2020/2022 
303(d) List. 
 
Fecal Coliform Reductions 
 
Table 7.2.4.8 from the report shows a reduction of Fecal Coliform into the stream by as much as 92% when the proposed 2nd WWTP is 
loaded to design build-out, which is projected to occur in 20 years.  Also, the Intermediate loading will reduce the Fecal Coliform into the 
stream by as much as 99% from the unsewered homes sending flows to the 2nd WWTP.  The proposed second WWTP Fecal Coliform 
limit is projected not to exceed 400 (cfu/100 ml).  It should be noted that the segment (segment IL_DT-01) of the Fox River is considered 
impaired because of Fecal Coliform loading according to the Illinois 2020/2022 303(d) List. 
 
Fate and Effect of Parameters Proposed for Increased Loading. 
 
The BOD and ammonia discharged by this facility will decay into simpler and harmless byproducts by naturally occurring organisms in 
the receiving stream.  Some of the nitrogen originating in the ammonia will remain in the stream in the form of nitrates or organic nitrogen.  
The nutrients discharged will be absorbed by aquatic organisms or riparian terrestrial plants or will remain in the stream.  Ammonia and 
dissolved oxygen standards will be met in the effluent prior to discharge to the receiving stream. 
 
Purpose and Social & Economic Benefits of the Proposed Activity. 
 
The city of Ottawa will have several local economic benefits.  The proposed project will enable the City to provide sanitary sewer service 
to Retz Mobile Home Improvements, Kings Mobile Home Court, Fields Hill Improvement Association which are currently on individual 
septic systems and to provide sanitary sewer services for the future residential and commercial development.  Without proper sanitary 
sewer service, commercial developers and residential subdivisions developers might market installing on-site wastewater treatment units 
on each lot.  These units have proven to be problematic since they are often poorly maintained and unable to provide the intended 
treatment.  If sanitary sewer service is not provided by the City, the prospective developers might resort to taking their projects elsewhere. 
 



Public Notice/Fact Sheet -- Page 4 -- NPDES Permit No. IL0080244 

 

Assessments of Alternatives for Less Increase in Loading or Minimal Environmental Degradation. 
 

• Alternative #1 New Second WWTP with Pump Station and Force Main 
This alternative includes the construction of a new wastewater treatment plant (WWTP).  The new WWTP will be rated for a DAF of 0.9 
MGD and a DMF of 2.25 MGD.  A new lift station would be constructed at a convenient location to collect flows.  A system of gravity 
sewers would be constructed along the City’s unsewered and future growth areas to bring flows into this new lift station.  A force main 
would then transport the flows to the new WWTP for treatment.  The new treatment facility would include a plant influent pump station, 
screening, grit removal, BNR system including anoxic, anerobic, and aerobic tanks, secondary clarifiers, tertiary filtration, chlorination, 
and dechlorination.   
 

• Alternative #2 Upgrade Existing WWTP to BNR Plant with New Pump Station and Force Main 
This Second option also includes sanitary sewer to collect unsewered and planned areas, as well as a pump station and force main to 
the existing WWTP.  This alternative would require upgrading the existing WWTP to allow for the biological nutrient removal.  To allow 
for the additional new flows, modifications to the aerobic and anoxic tanks would be constructed to provide BNR treatment.  Modifications 
to the aerobic tanks would be made, including new mixers and air diffusers added.  A new tertiary filter building, a third waste activated 
sludge (WAS) tank, and a sludge thickener would also be constructed.  Based on the existing flows and loads, this plant is not currently 
seeing 80% loading of either flows or biological loads, therefore, these improvements would maintain the existing basis of design flows 
of 4.0 MGD DAF and 8.0 MGD DMF.  These improvements be based on providing biological nutrient removal and a fully compliant solid 
loading.   
 

• Alternative #3 ‐ “No Discharge” Land Application Alternative 
 
The land application, or “no discharge,” alternative was evaluated to determine the feasibility of completely eliminating the surface water 
discharge from the new 2nd WWTP, thereby reducing the pollutant loading to the Fox River.  The “Illinois Design Standards for Slow 
Rate Land Application of Treated Wastewater,” Part 372 of the Illinois Administrative Code, Title 35, Subtitle C, Chapter II, was used to 
determine the parameters and facilities required for land application disposal.  In accordance with the Part 372 Design Standards, all 
land application systems must provide adequate storage for times when effluent cannot be land applied due to inclement weather, and 
primarily during winter months.  For the purposes of this evaluation, 150 days of storage based on the DAF of 0.90 MGD was used, 
resulting in a total required storage lagoon volume of 135 MG.  The storage lagoon volume would be divided into a multiple cell 
configuration requiring approximately 40 acres.  An application rate of 2 inches of water per week over a 31week application period was 
used to estimate the land application area required, which resulted into approximately 200 acres.  The application rate of 2 inches of 
water per week assumes that available land is relatively permeable and does not have a high clay content.  Should actual soils dictate 
an application rate of 1 inch per week or lower due to high clay content, the land application area required would need to be doubled.   
 
There are a few golf courses established in the town, however, being small golfing outfits, there irrigation usage is not anticipated to be 
of such a magnitude that would justify capital investment of installing infrastructure to send the plant effluent to those outfits and be cost 
effective.  Therefore, only using nearby agricultural farmlands for spray irrigation with the proposed plant effluent is considered in this 
alternative.  The total land area required for the installation of storage lagoons and pumping facilities, and spray irrigation infrastructure 
(piping, spray nozzles, controls, groundwater monitoring wells, etc.) on the farmlands is collectively estimated to be approximately 240 
acres. Since the new 2nd WWTP is planned to be located on a 7-acre parcel, additional land would have to be purchased.  The land 
surrounding northwest part of Ottawa is predominately agricultural. For the purposes of this report, it is assumed that available land can 
be purchased within 2 miles of the new WWTP.  A new plant site effluent pump stations and forcemains would need to be constructed 
to transport treated effluent to the storage lagoons, and there on to the land application sites. 
 
Evaluation of Alternatives 
 
Proposed Alternative #1, which includes the construction of a second WWTP, Collection pump station, and extending the City’s existing 
sanitary sewer system, is estimated to cost approximately $29,900,000.  The new proposed lift station, gravity sewers, and force main 
are estimated at approximately 3,925,000.  Based on the location of the proposed new second WWTP, the new force main would require 
one river crossing, crossing the Fox River.  The new plant would be located off of Illinois Route 71 on a property currently owned 
Halterman-Reynolds LLC.  The City is already in communication with the owner about purchase of this land.  One clear benefit of 
building on this location is that this plot has significant acreage that would allow for any future additions to this new treatment plant to 
occur in the future.  In addition, this location is set back far enough from the Fox River that no flood walls would be considered necessary. 
 
Proposed Alternative #2, which includes upgrades to the existing WWTP and collection system, is estimated to cost approximately 
$74,000,000.  The proposed new lift station, gravity sewer, and force main are estimated at approximately $17,020,000.  Based on the 
location of the existing WWTP, the new force main would require two river crossings, crossing both the Fox and Illinois Rivers.  In 
addition, this force main would require one railroad crossing.  All of these complex bored crossings would result in a significantly larger 
cost for the collection system improvements for this alternative.  Additionally, due to relatively longer force main length, pump station 
would need larger pumps compared to the other alternative.  To provide a BNR treatment process at the existing treatment plant, all of 
the existing available space at the plant site would be occupied by new tanks and buildings.  This ultimately leaves no available space 
for any future upgrades at this treatment plant location.  In addition, this plant is provided with flood wall constructed in 2016, while this 
flood wall does a good job at minimizing risk of WWTP flooding from the Illinois River, alternative #1 would have no risk of flooding at all. 
 
Proposed Alternative #3, the “no discharge” land application alternative, includes costs for new sanitary sewers, pump station and 



Public Notice/Fact Sheet -- Page 5 -- NPDES Permit No. IL0080244 

 

forcemain, and new 0.9 MGD WWTP facilities, and facilities to store and land spray application of the plant’s treated effluent to agricultural 
fields, etc.  Since the proposed land application site would be considered agricultural area with no public access, only secondary 
treatment without disinfection is required.  Therefore, the costs associated with chlorine disinfection and dechlorination systems are 
excluded from the total project cost of this alternative.  The total capital costs for alternative #3 is about $47,883,000, which is nearly 
60% more than that of the recommended alternative #1 (having $29,900,000 estimate).  Also, the net present worth of alternative #3 is 
about $48,232,000, which is about 50% greater than that of the recommended alternative #1 (having $31,958,000 estimate).  Therefore, 
alternative #3 – “no discharge” or land application is not considered as cost effective and that alternative #1 “New Second WWTP with 
New Pump Station and Forcemain”. 
 
Selected Alternative  
 
Based on analysis in this report and the cost to implement the alternatives discussed in this section, the most practical and cost-effective 
alternative is Alternative #1.  This alternative is preferred by the City as it also positions a new treatment facility on a strategically 
beneficial location that can be further expanded with ease as the City grows. 